IRON™"™

ACCESSORIES BOX

IB-1200 / COMBO 1000

Code 86.3000

Versioon 0901202

¥

- ” )
Keep this manual for future reference!

DOWNLOAD MULTILINGUAL
USER MANUAL

code.ironbaltic.com/u/ite YHGH]

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Accessories box 86.3001K 1
2 | Distance plate 86.3003 8
3 | Saw holder 14.7100 1
4 | U-clamp M8x25 OT.05.01.005 4
5 | Pipe clamp (38mm) OT.05.01.030 3
6 | Bolt M6x40 DIN7991 0T.02.04.070 4
7 | Carriage bolt M8x60 DIN603 OT.02.05.080 6
8 | Washer @6/18 DIN9021 0T.04.02.020 4
9 | Washer @8/20 SFS3738 0T.04.03.030 14
10 | Nyloc nut M6 DIN985 0T.03.02.030 4
11 | Nyloc nut M8 DIN985 0T.03.02.040 14

86.3000 Accessories box




Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS
IB 1200 Traliler

Step 1 Install the accessories box (Pos.1) to the trailer protective fence. For fastening
use M8x25 U-clamps (Pos.4), @8 mm washers (Pos.9) and M8 nyloc nuts
(Pos.11).
NB! Install distance plates (Pos.2) (2 pcs) to the mounting points in between
accessories box and trailer protective fence.

86.3000 Accessories box



Step 2 Install saw holder (Pos.2) to accessories box (Pos.1). For fastening use
M6x40 bolts (Pos.6), @6 mm washers (Pos.8) and M6 nyloc nuts (Pos.10).

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS
COMBO Traller

Step 1 Remove crane frame upper mounting bolt.
— \ |}
ol wil
| - .~
1 !
i)
Step 2 Install the accessories box (Pos.1) to the trailer protective fence. For fastening

use M8x60 carriage bolts (Pos.7), 38 mm pipe clamp (Pos.5), @8 mm
washers (Pos.9) and M8 nyloc nuts (Pos.11). In addition, reinstall the

mounting bolt removed in the previous step.

86.3000 Accessories box



Step 3 Install saw holder (Pos.2) to accessories box (Pos.1). For fastening use
M6x40 bolts (Pos.6), @6 mm washers (Pos.8) and M6 nyloc nuts (Pos.10).

Z\ /:

P0s.6;8;10

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

IrRO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

